

# T E S T C E R T I F I C A T E

ST-15-12-02-07

**Product:** Coating system applied according to client`s instruction (variant 7):  
GORI 356 colourless  
GORI 615 translucent  
GORI 644 clear  
GORI 660 translucent

**Client:** Teknos A/S  
Industrivej 19  
6580 Vamdrup/ Denmark

**Order:** Carry out of selected tests of coating materials and coating systems for exterior wood according to VdL-Guideline 14/ EN 927-2

**Test method:** VdL-Guideline 14 / EN 927-3/ EN 927-5

**Test reports:** 271140/ 2713392

**Test results:**

Property	Result	Requirements according VdL-GL 14
Natural weathering EN 927-3 (bubble/ cracks/ flaking/ adhesion)	0/ 0/ 0/ 1	fulfilled
Water absorption EN 927-5	122 g/m <sup>2</sup>	fulfilled
Blocking – adherence damages	a1/ a1/ a1 d0/ d0/ d0	fulfilled
Wet adhesion	1,9 MPa	fulfilled
Deformability	Cone E	fulfilled
Microfoam	8,3 air inclusions/cm	fulfilled

Dresden, 02 December 2015

Head of laboratory



Engineer in charge